
Turf Tracer 

( 

Parts Manual 
CONGRATULATIONS on the purchose o( your n..., Exmork mower. This product 
has been cardully designed and manufactured lo glve you e maxJmum amount cC 
dependobifity ond yeors o( lrouble·lree operodon. 

v you need to order rep1acement par1.3 from your dealer, please rum1sh the serlel 
number and model number rrom your mower, as well as \he port number and 
description of the port you need. 

for your convenience. we hove provided this .?pace lor you to record the model 
and sc:rlal number from your mower. PteoMt rud this bookJcl and keep hancty fot 
al opera\ora and seMcemen. 

~~-------------------
~~N~---------------------
DATE I'URCW.SED ---------------

I'URCHASEO FROM----------------

johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle




5 
6 

1? 
I 1 16 

11 12 
2 

7 

14 

8 

FUEL GROUP & FENDERS 

KEY PART # OTY. DESCRIPTION KEY PART # OTY. DESCRIPTION 

1 .••....•. 543364 .••••.••• 1 ..•••••• Tank, Gas 
2 ......... 303465 ....... :. 2 ........ Strap, Fuel Tank 
3 ......... 801061.. ....... 2 ........ Machino Screw .25- 20 x 2.5 

10 ......... 603508 ......... 1 ........ Gas Una Hose ~-5" (Kohler) 
303307 •.•.•..•• 2 ........ Gas Una - 4.0 (Kawasako) 

11 ......... 602473 ......... 1 ........ Fndr. Wold - Tracer L 
4 ......... 543792 ........ , 2 ........ Wingnut - Nyloc 1/4 
5 ......... 303315 ......... 2 ....•... Gas Tank Pad 

12 ......... 602475 ......... 1 ........ Fndr. Weld - Tracer R 
13 ....•..•. 603494 ......... 2 ........ Spacer - Fonder 

6 ......... 543365 ......... 1 ........ Cap - Fuel Tank Gauge 
7 ......... 513645 ......... 1 ...•...• Bushing, Fuel Valvo 
8 ......... 513646 ......... 1... ..... Valvo, Fuel Shut- Off 
9 ......... 303077 ......... 2 ......•. Ciamp - Gas Uno (Kohler) 

4 ........ Ciamp - Gas Uno (Kawasak~ 

14 ......... 809007 ......... 8 ........ Nut - 3/B-16 Ang. Hex 
15 ......... 303327 ......... 2 ........ 3/8 Disc Spring Washer 
16 ......... 800034 ......... 2 ........ 3/8 -16 x 4 HH Tap 

() 
- 2 -

johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle




"' I 

1--. "'j 

13 

66 

6 

29 70 31 

() 
"''·",;; 

3 

~2 

~1 

19 

26 
34 

32/1 -
33/ r 35 

' ·j 

17 

/J 

johnssj
Rectangle




r, 
''\_ \ 
~---;;-

() rJ -,,_,_.~ 

ENGINE DECK GROUP 

KEY PART # OTY. DESCRIPTION KEY PART# QTY. DESCRIPTION KEY PART If QTY. DESCRIPTION 

1......... .. ....... 1 ........ Englne ·18 HP Kohler 18 ......... 373021 ......... 2 ........ 1' Clamp Collar 40 ......... 373034 ......... 1 ........ Washor- Pivot 
1 ........ Englne ·14 & 17 hp Kawasaki 19 ......... 603430 ......... 2 ........ Scraper 41 ......... 805006 ......... 1 ........ 3/8 Hvy. Spring Lockwasher 

2......... • ........ 1 ....... .Air Filter. Kohler 20 ......... 800275 ......... 4 ........ 5/16 NC x 1·1/2 HH Capscrew 42 ......... 800298 ......... 1 ........ 3/8-16 • 2·1/2 Capsorow 
No. 45-083.02 (Kohler) 43 ......... 603295 ......... 1 ........ Belt· Trans Otv. W-3.4 

1 ........ 14 HP Kaw. #11013-2110 809048 ......... 3 ........ ~18 x 1.25 x 30mm HH Capscrew 44 ......... 403019 ......... ! ........ Transmission Pulley 
1 .... , ... 17 HP Kaw. #11013-2098 (Kawasaki) 45 ......... 807009 ......... 1 ........ #9 Woodruff Kay 

3......... . ........ 1 ........ Foam PreCI~aner- Kohler 21 ......... 603615 ......... 1 ........ Seal Trim· 20.0' 46 ......... 323071 ......... 1 ........ Spring ·5-Spood 
No. 45-083.()1 22 ......... 807270 ......... 1 ........ 1/4 x 1/4 x 3/4 Machine 47 ......... 602501 ......... 1 ........ 1<1t· Idler and Bushing 

1 ........ 14 HP Kaw. #11013-2109 23 ......... 603589 ......... 1 ........ Sheave • 4.25 OD 48 ......... 800270 ......... 4 ........ Screw; 5/16-18 x 5/8 HHC 

.... 1 ........ 17 HP Kaw. #11013-2097 
4......... • ........ 1 ........ 011 Filter. Kohler 

24 ......... 303287 ......... ! ........ Plastic Tie· Small 
25: ........ 603539 ......... ! ....... ,Clutch· Elect. 

49 ......... 805257 ......... 4 ........ 5/16 SAE Washer 
60 ......... 800271 ......... 7 ........ 5/16-18 x 3/4 HH Capscrow 

No. 52.()50.()2 
1 ........ 011 Filter· Kawasaki 

26 ......... 603306 ......... ! ........ Mower Drive Belt {50' Mower 
Deck) 

51 ......... 603086 ......... ! ........ Transmission· 700 
52 ......... 603297;; ....... ·1 ........ Chaln • #40 Roller 

No. 49065-2071 603552 ......... 1 ........ Mower Drive Belt {52' Mower 53 ......... 603298 ......... !., ...... Sprocket- 40T #40 
5 ...... ..303426. ........ 2 ........ Gas Uno Hose 15.0 · Deck) 54 ......... 805312 ......... 1 ........ Sotscrow5/16-18x 1/2 
6 ....... ..3030n ......... 2 ........ Ciamp • Gas Uno 27 ......... 603609 ......... ! ........ Clutch Bushing 55 ......... 807006 ......... 3 ........ #61 Woodruff Key 
7 ........ .303197 ......... 1 ........ Gaa Filter 28: ........ 603610 ......... 1 ........ 7/16 Disc Spring 66 ......... 603264 ......... 1 ....... .Jackshaft. Tracer 
8 ......... 602442. ........ 1 ........ Deck Weld • Engine 
9 ......... 602597 •• : ...... 1 ....... .Axle Weld • Trctr 
10 ......... 603613 ......... 1 ........ Heat Shield 
11 ... -809007 ......... 23. ....... Nut- 3/8-16 Fing. Hax 
12. ........ 809001 ......... 13 ........ 5/16-18 Whizlcck Nut 

29.:, ...... 800819 ......... 1 ........ Screw • 7/16-20x 2·1/2 
30 ......... 804256 ......... 1 ........ 5/16 Hex Nyloc Nut 
31 ........ ,805258 ......... 4 ........ 5/16 Std. Ratwashor 
32 ......... 323093 ......... 3 ........ Noutral Return Spacer 
33 ......... 543638 ......... ! ....... .Anchor· Electric Clutch 

57 ......... 602483 ......... 1 ........ Guard Wold· Chain 
58 ......... 809013 ......... 2 ........ 5/16-18 x 3/4 Tapping 
59 ......... 602440 ......... 1 ........ Supp. Wldmt •• Tank/Hndl. 
60 ......... 513013 ......... 4 ........ Hooslng, Range 
61 ......... 603265 ......... 2. ....... Ball Bearing 

13 ... -.S00290 ......... 14 ........ 3/8-16x3/4 Capscrew 34 ...... , .. 603469 ......... ! ........ Standoff· Clutch 62 ......... 807503 ......... 6 ........ 5/16-18 x 3/4 Bolts 
14 ....... ..809035 ......... 8 ........ 3/8-16 X 1 Taptite 35 ......... 800287 ......... 1 ........ 5/16-18 HH Cap. 6.5 (Kohler) 63 ......... 303409 ......... 2 ........ Pulloy • Wh.eel Drive 
15. ........ 603083 ......... 2. ....... Drum·Brake .. 5-1/2 OD 809049 ........ ; 1 ........ M8x 1.25x 150mm HHCS 54 ......... 603193 ......... 2 ........ Belt Whl. Cltch. W-4.2 
16. ........ 603195 ......... 2 ........ Sheave 10' {Kaw •. 14 & 17 HP) 65 ......... 805274 ......... 2 ........ 1• Std. Rat Washer 
17 ..... -.603082 ......... 2. ....... nre 16 x 6.50-8 36 ......... 603044 ......... 1 ........ Bushing • Idler Pivot 66 ......... 602436 ......... 1 ........ Hitch Wold· Sulky 

603427 ......... 2. ....... Tire ·16 x 6.51).8 37 ......... 513034 ......... 2 ........ Boarin9 Pivot 67 ......... 800292 ......... 4 ........ 3/S..16 x 1 HH Capscrow 
603541 ......... 4 ........ Roller Bearing 36 ......... 602458 ......... 1 ........ Arm Wldmt-ldler 68 ......... 601000 ......... ! ........ Hitch· Tracer Sulky 
603542 ......... 4 ••...... Buehlng 60252.1 ......... 1 ........ Arm IIssy • Idler w/Bushlngs 69 ......... 303334 ......... 3 ........ 0i&e Spring Washer (Kawasaki) 
603428 ......... 2. ....... Wheel wfHub 39 ......... 807508 ......... 1 ........ 3/8-16 x 1·1/2 Carr. Bolt 70 ......... 800274 ......... 1 ........ 5/16 NC x 1-1/4 HH Capscrew 

-1 

johnssj
Rectangle


johnssj
Rectangle




18 

21 

1 

clJ(f 
19 

67 27 52 

J 37 

V> 
66 37 

65 74 

28--.c:::. 
37 

64 

30 

31 
I 39 

~~3s K 1'>--\' 
\ \ 40 . 30 

37 

c 0 0 

johnssj
Rectangle




HANDLE & CONTROLS GROUP 

KEY PART # OTY. DESCRIPTION KEY PART # OTY. DESCRIPTION 

"' 

1 ......... 602462......... 1 ........ Hndl. Weld - Tracer 
602659 ......... 1 ........ Handle wfDecals 

2 ......... 303097 ......... 2 ........ Handle Grip 
3 ......... 303301 ......... 1.. ...... Dr. Lever Latch - Left 
4 ........ .303302......... 1 ........ Dr. Lever Latch - Right 

(Not Shown) 
5 ......... 303019 ......... 2 ........ Latch Grip 
6 ......... 303435 ......... 4 ........ Washer - 1/4 Disc. Sprg. 
7 ......... 803011 ......... 2 ........ 1/4-20 Torque Nut 
8 ......... 603336 ......... 1 ........ Choke Cntrl. Push/Pull (Kohler) 
9 ......... 513592 ......... 1 ........ Knob - Red Ball 

10 ......... 603199 ......... 1.. ...... Throttle Control (Kohler) 
323129 ......... ! ........ Throttle Control (14 & 17 hp Kaw.) 

11 ......... 303176 ......... 2 ........ Drive Lever 
302006 ......... 2 ........ Drive Lever wfGrip 

12 ......... 808250 ......... 2 ........ 3/16 x 1-3/4 Clevis Pin 
13 ......... 803001 ......... 2 ........ 3/16 Palnut 
14 ......... 806340 ......... 2 ........ 5/16 x 1 Rollpln 
15 ......... 303021 ......... 2 ........ Grip (Drive Lever) . 
16 ......... 800256 ......... 2 ........ 1/4-20 x 1-1/2 HH Capscrew 
17 ......... 303364 ......... 1.. ...... Connecting Rod 
18 ......... 602507 ......... 1 ........ Lever Wldmt OPC .LH 
19 ......... 302138 ......... 1 ........ Lever, Wldmt OPC RH 
20 ......... 303365......... 1 ........ Nylon Bushing 
21 ......... 303369......... ! ........ Bushing - Flanged 
22 ......... 803300 ......... 2 ........ 1/4- 28 x 1{4 S CP Set 
23 ......... 303363......... ! ........ Actuator Spnng . 
24 ......... 602456 ......... 1 ........ Lever Weld - Shift 
25 ......... 603175 ......... 1 ........ Knob - 1-3/8 
26 ......... 603325......... 1 ........ Spring Compr 5/8 D 
27 ......... 805257 ......... 5 ........ 5/16 SAE Washer 
28 ......... 8002.77 ......... 1 ........ 5/16-18 x 2 HH Capscrew 
29 ......... 804256 ......... 2 ........ 5/16 -18 Nyloc Hx Nut 
30 ......... 804521 ......... 6 ........ Nut - 5/16- 24 Hex 
31 .... , .... 805005 ......... 3 ........ 5/16 Heavy Spg. Lockwasher 
32 ......... 603436 .... ; .... 1 ........ Rod - Trans SHift 
33 ......... 800295 ......... 1... ..... 3/8 -1.6 x 1 - 3/4 Capscrew 
34 ......... 805259 ......... 1 ........ Washer, Flat 3/8 
35 ......... 513034 ......... 9 ........ Bearing Pivot 
36 ......... 603369 ......... ! ........ Bushing 3/8 x 5/8 
37 ......... B09007 ......... 23 ....... ;Nut 378- 16 Flng. Hex 
38 ....... :.513132 ......... 3 ........ Join~ Ball 

39 ......... 603372 ......... 1.. ...... Ball Joint 5/16 Male 
40 ......... 603500 ......... 2 ........ Spacer .313 x .260 
41 ......... 800504 ....... ;. 1.. ...... 1/4 NF x 5/8 Gr. 5 I;IHC 
42 ......... 805004 ......... 1 ........ 1/4 Lockwasher 
43 ......... 805256 ......... 1... ..... 1 /4 Std. Flat Washer 
44 ......... 603460 ......... ! ........ Lever - Trans. 
45 ......... 800276 ......... 2 ........ 5/16 -18 x 1-3/4 Capscrew 
46 ......... 800307 ......... 4 ........ Capscrew 3/8-16 x 5.5 HH 
47 ......... 800292 ......... 4 ........ 3/8-16 x 1 HH Capscrew 
48 ......... 603424 ......... 4 ........ Spacer 
49 ......... 603364 ......... 4 ........ Bushing - Idler Pivot 
50 ......... 602377 ......... 2 ........ Arm Wldmt - URLL Cltch 

602517 ......... 2 ........ Arm Assy - URLL Cltch wfBushings 
51.. ....... 602376 ......... 2 ........ Arm Wldmt - ULLF Cltch 

602516 .. ; ...... 2 ........ Arm Assy - ULLF Cltch wfBushings • 
52 ......... 806003 ......... 10 ........ Hairpin Cotter . 
53 ......... 807513 ......... 2 ........ #10-24 x 1/2 RHSN 
54 ......... 804252 ......... 2 ........ #10- 24 Nyloc Hex Nut 
55 ......... 805258 ......... 2 ........ 5/16 Std. Flat 
56 ......... 602450 ......... 2 ........ Pild. Weld - Sprg Anchor 
57 ......... 603401 ......... 4 ........ Spacer, Fender 

. 58 ......... 603402 ......... 4 ........ Extension Spring 1' 
59 ......... 800300 ......... 4 ........ 3/8 -16 x 3 Hex Capscrew 
60 ......... 603422......... 4 ........ Anchor - Spring 
61.. ...... _.602501.. ....... 4 ........ Kit - Idler and BushiQQ 
62 ......... 603446 ......... 2 ........ Link- Lo Calip 
63 ......... 808280 ......... 2 ........ 5/16 x 1 Clevis Pin 
64 ......... 603444 ......... 2 ........ L1nk- Up Cahp 
65 ......... 603388 ......... 2 ........ Rod - Clutch Actuate 
66 ......... 323089 ......... 2 ........ Brake Linkage 
67 ......... 303168 ......... 2 ........ Adjust Swivel - Shor : 
68 ......... 602390......... 1.. ...... Weld Assy - Brk Arm RH 
69 ......... 603403 ......... 2 ........ Shoulder Bolt 3/8-16 
70 ......... 603150 ......... 2 ........ Assy - Whl Brake Band 
71.. ....... 800296 ......... 4 ........ 3/8-16 x 2 HH Capscrew 
72 ......... 603404 .......... 2 ........ Cievis Pin - 3/8 x 1•'1/4 
73 ......... 806755 ........ , 2 ........ Cotter Pin 3/32 x 1 
74 ......... 303105 ......... 2 ........ Adjustable Yoke 
75 ......... 602389......... 1.. ...... Weld Assy - Brk Arm LH 

(Not Shown) · 
76 ......... 602432......... 1.. ...... Bellcrank ·Weld - Shift 

602522 ......... t ........ Bellcrank Assy w/Bushlng 
77 ......... 543974......... 1 ........ Piate ·Throttle (Kohler) 

johnssj
Rectangle


johnssj
Rectangle




16 

20 

22 

41 

"~tc 
64 r 

4 

51 

- 7 -

J 
6-+ 

I ' 

52 

5 

21 

4 

(Q 
24 

~:: =---

30 

I 

I 

johnssj
Rectangle




(/ r .. ~lf '\t! 

( (t 

( ( 

52" MOWER DECK 

KEY PART # OlY. DESCRIPTION 

1 ....••.•. 602573 ..•.•.•.• ! ........ Support Weldment - Deck 
2 ......... 800292 ..•....•. 12 .•..•... 3/8-16 x 1 HH Capscrew 
3 ......... 303327 ......... 13 .•...•.. 3/8 Disc Spring 
4 ......... 809007 .......•. 31 .•....•. Nut - 3/B-16 Whizlock 
5 ......... 808008 ..•....•. 2 .•...... 5/8 Hairpin 
6 ......... 303164 .....•.•. 2 .•....•. Spacer - Blade Driver 
7 ......... 808007 ..••.•.•. 2 ........ 7/8 Hairpin 
8 ......... 513336 ......... 2 ...•.•.. Washer 
9 ......... 513336 ......... 2 ......•. Bushing - Deck Support 

1 0 ......•.. 808507 ....•.... 2 ..•..... Ring - Ext. Retaining 
11 ......•.. 605006 ....•.••• 2 •......• 3/8 Hvy. Spring Lockwasher 
12 ......... 373034......... S ..•••... Washer - Pivot 
13 ......... 811001 .•....•.• 2 ........ 1/8 NPT Straight Zerk 
14 .....•... 303044 •.•.....• 4 ....•... Flange Thrust Bearing 
15 ......... 512894 ....•..•• 2 ....•... Weld Assy - Caster Fork 
16 ......... 800334 ..•.. " .. 2 ........ 1/2-13 x 6 HH Capscrew 
17 ....•.... 805008 ..•..•... 2 .•..•... 1/2 Reg Spring Lockwasher 
18 ......... 804509 ..•..•.•. 2 ......•. 1/2-13 Reg Hex Nut 
19 ......... 513547 ...•.•.•. 2 ......•. Spacer - Front Caster 
20 ..•...... 513648 ....••..• 2 ..••..•. Wheel & Tire Assy - 9 x 3.50- 4 

513807 •........ 2 ........ Wheel 
513808 .•..•.•.• 2 ....•... Tire 9 x 3.80-4 
513809 .•.•..•.• 2 ....•... Bearing 
513810 .•..•.•.• 4 ....••.. Bushing 

21 .•.•..... 603547 •...•...• ! ........ Cover - Deck Drive Be~ 
22 ......... 602545 .•......• 2 .•..•... Cover - Deck Weldment 
23 ..••..... 603576 •.•....•. ! ........ Belt - Blade Drive 
24 .......•. 811006 .••..•.•• 3 ....•... Zerk - 1/4-28 Straight 
25 ......... 804510 ..••.•... 3 .•..•... 5/8 -18 UNF Hex Nut 
26 ......... 513208......... 3 .•...... Spring - Disk 
27 ......... 5~3207 ......... 3 ........ Sheave - Blade Drive 
28 ......•.. 303057 .••..•.•. 6 .....••. Bearing - Ball 305K 
29 ......... 513186 ......... 3 ........ Housing - Bearing 
30 ......... 513188 .....•... 3 ..•..... Spacer - Bearing 
31 ..•...... 513193 .•......• 3 ........ Seal - Mech. Dust 
32 ......... 808506 ....•...• 3 ........ Snap Ring - 2.59 x 08,TK 
33 ......... 807006 .....••.• 4 ........ #61 Woodruff Key 
34 ......... 603031 ....•..•• 2 ........ Spindle ~ Outer Blade 

604262 ....•...• 1 ••..•••. Drive Assy - Outer Blade 

- 8 -

KEY PART # OlY. DESCRIPTION 

35 ......... 603022......... 1 ..•...•. Spindle - Center Blade 
604621 .....•.• 1 ........ LJrive Assy - Center Blade 

36 .•....... 603637 ........• 3 ......•. Biade -. 18.0 Diameter 
37 ......... 513435 ......... 3 ........ 1/2 Di"" Spring Washer 
36 ......... 800531 ........• 3 ....•.•. 1/2-20 x 1 HH Capscrew RH 
39 .......•. 809035 ......... 18 ..••..•. 3/8-16 x 1.0 TT Hex Washer 

Hd Bolt 
40 ...•..... 602575 .....•... 1 ........ Deck Weldment - 52" SO 
41 .•.•..... 602571 ...•..... 1 .•..•... Chute Weldment - Discharge 
42 ......... 800273 ..•.....• 2 ....•... 5/16 -18 x 1 HH Capscrew 
43 ...•..... 804256 ......... 2 ........ 5/16 -18 Nyloc Hex Nut 
44 ......... 603050 ..•...... 1 ........ Bushing - Spacer 
45 •.....•. .403057 •.•....•• 1 .....•.. Bushing - Idler 
46 ......... 513304 ......... 1 ....... .1dler - V- Be~ 
47 •...••... 603504 ......... ! ........ Spacer - Tube 
48 ......•.. 603581 ...•...•• ! ........ Sheave - Mower Drive 
49 ......... 603413 ......... 2 ......•. Spring - Extension 
50 .•..•.•.. 603497 •......•• 2 ......•. 1dler Pulley . 
51 ..•..••.. 603016 .... , •... 2 ..•..•.. 3/8 -16 x 1 Wh1zlock Bolt G5 
52 .••..••.. 804257 •...••.•• 2 .....•.. 3/B- 16 Hex Nyloc Nut Flated 
53 .•••...• .605260 .......•. 2 ........ 3/8 Std. Flatwasher 
54 .....•••. 513034 .....•.•• 4 .....•.. Bearing - Pivot 
55 .•. : ..•.. 602604 •....•.•. ! ........ Idler Arm Assy wfBearings 

602591 ..•...... ! ........ Arm Weldment - Decl< Idler 
56 .•.••.•.. 603384 .......•. ! ........ Bushing - Idler Pivot 
57 .•....•.. 602586 .....•.•. ! ........ Idler Arm Assy Deck Drive 

w;eearings 
602588......... 1 ........ Arm Weldment Deck Drive Idler 

58 .••.•.•.. 603044 ...•..... ! ........ Bushing - Idler Pivot 
59 .••. :····800297 .......•. 2 ........ 3f8 -16 X 2- 1/4 Hx Hd Cpscrw 
60 .••••.... 603540 .•.•.•... 2 ........ Unk - Rear Deck Support 
61 .•.•..... 803031 .•.•..... 2 ........ 3/8-24 Torque Nut 
62 ...• ; .... 603299......... 6 .......• Roller - Ann Scalp 
63 ...•..... 800806 ......... 6 ........ 3/8-16 x 3.75 HHCS Gr8 
54 ...•..... 603602......... 5 ........ Bushing - Roller 
65 ......... 603620 ......•.. !... ..... Bracket - Spring Anchor 
66 ...•..... 800805 .......•• 1 ....•..• 3/B-16 x 3.5 Gr8 HH Cpscrew 
67 •..•..... 800298 ......•.. 1 .•...... 3/8-16 x 2-1/2 Hex Head 

Capscrew GrS 

I 

johnssj
Rectangle




57 

I 

l 
- 9 -

~~----26 

e>---- 27 

28 

~~-29 
30 

31 

A .. · '\~ .1 

( 
-" 

johnssj
Rectangle




r 

"· '~··' 

60" MOWER DECK 

KEY PART # QIY. DESCRIPTION 

1 •...•.... 602593 ......•.• ! ........ Support Wldmt. Dk. 
2 .•...•... 800292 ....•.... 8 ...•..•. 3/8- 16 x 1 HH Capscrew 
3 .•....... 303327 ......•.. 9 .....•.. 3/8 Disc Spring Washer 
4 ......... 809007 ......... 17 ....••.• 3/8-16 Flng. Hex Nut 
5 ....•.•.. 806006 ..••..•.• 2 ......•. 5/8' Hairpin 
6 ..•..••.. 303164 ..•...... 2 ......•. Biade Driver Spacer 
7 .••...•.. 608007 ......••. 2 ......•. 7 /8" Hairpin 
8 ..•...•.. 513338 ......•.• 2 ...•.•.. Washer 
9 ....••••. 513336 .•.•....• 2 ..•..•.. Bushing, Deck Support 

10 ......... 808507 ......... 2 ........ Ring, Ext. Retaining 
1 1... ...... 373034 ......... 8 ........ Washer, Pivot 
12 ......... 303044 ......... 4 ........ Fiange Thrust Bearing 
13 ......... 811001.. ....... 2 ........ 1/8 NPT Straight Zerk 
14 ......... 512894 ......... 2 ........ Weld Assy - Caster Fort 
15 ......... 800334 ......... 2 ........ Screw - 1/2-13 x 6 HHC 
16 ......... 805008 ......... 2 ........ 1/2 Reg Spring Lockwasher 
17 ......... 804509 ......... 2 ........ 1/2- 13 Reg Hex Nut 
18 ......... 513547 ......... 2 ........ Spacer, Front Caster 
19 ......... 513648 ......... 2 ........ 9 x 3.50-4 W & T Assy. 

513807 ......... 2 ........ Wheel · 
513808 ......... 2 ........ Tire 9 x 3.50-4 
513809 ......... 2 ........ Bearing 
513810 ......... 4 ........ Bushing 

20 ......... 543584 ......... 1 .. ;,, ... Cover, Deck Drive Belt 
21 ....•.... 805259 ......•.. 10 .•..••.. Washer, Flat - 3/8 
22 ......... 543678 ......... 10 ........ Wingnut - Nylon Insert 
23 ......... 513291... .•.•.• 2 ........ Bumper, Seat 
24 ......... 542588 ......... 2 ..•..... Cover, Declk Wldmt. 
25 ..•..•... 603045 ......... 1 ......•. Belt - Blade Drive 
26 ..•..•.•. 811006 ......... 3 ........ Zerk, 1/4-28 Strt. 
27 ......... 804510 .......•. 3 ...•..•. 5/8- 18 UNF Hex Nut 
28 ......... 513208 ..•.••.•. 3 ........ Spring, Disk 
29 ......... 513207 ......... 3 ...•..•. Sheave, Blade Drive 
30 ......... 303057 .•.....•. 6 ....•... Bearing, Ball 305K 
31 ......... 513186 ......... 3 ........ Housing, Bearing 
32 ......... 513188 .•.•.•.•• 3 ........ Spacer, Bearing 
33 ......... 513193 ...••.... 3 ........ Seal, Mech. Dust 
34 ......... 608506 ......... 3 ..•.••.. Snap Ring, 2.59 x 08 TK 
35 ......... 607006 ......... 4 ........ #61 Woodruff Key 

- 10 -

KEY PART # OIY. DESCRIPTION 

36 ......... 603031 ..•..•.•. 2 ........ Spindle - Outer Blade 
604262 ......... 2 ........ 0uter Housing - Complete 

37 ...•.•... 603022 .....•... ! ........ Spindle - Center Blade 
· 604261 ........• ! ........ Center Housing - Complete 

38 .....•... 603283 .•....... 3 ........ Biade - 20.5 Diameter 
39 ......... 513435 ...•..•.. 3 ........ Washer, Spring Disc 1/2 
40 .•....... 800531 ......•.• 3 ........ 1/2-20 X 1 HHCS RH 
41 ......... 809035 ......... 18 .....•.. Bolt - 3/8-16 X 1.0 Tap 
42 ......... 800298 ......... 1 •....... 3/8-16 x 2.5 Hx Hd Capscrew 
43 ......... 800805 ......... 1 ..••.. ;.3/8-16 x 3.5 Hx Hd Capscrew 
44 ......... 800297 ....•.... 1 ........ 3/8- 16 x 2-1/4 Hx Hd Capscrew 
45 ......... 603044 ......... 1 ........ Bushing - Idler Pivot 
46 ......... 513034 ......... 4 ........ Bearing Pivot 
47 ......... 605260 ......... 2 ........ 3/& Standard Flat Washer 
48 ......... 603016 ......... 2 ........ Bolt - 3/8- 16 x 1 Whizlock 
49 ......... 403057 ......... ! ........ Bushing - Idler Adpt Pit 
50 ..•.•..•. 602588 ......... ! ........ Arm Weld - Dk. Dr. Idler 

602588......... t.. ..... .Jdler Arm Assy w /Bearings 
51 ......... 602591 ...••.•.• ! ........ Arm Weld - Dk. Idler Arm 

602604......... ! ....... .Idler Arm Assy w /Bearings 
52 ..•..•... 603384 ......... ! ........ Bushing - Idler Pivot 
53 ......... 603504......... ! ........ Spacer - Tube 
54 ......... 503050......... !.. ...... Bushing - Spacer Pltd. 
55 ......... 603413......... 2 ........ Spring 
56 ......... 605006 .....•.•. 2 ........ 3(8 Heavy Spring Lockwasher 
57 ......... 603540 ......... 2 ........ Link, Rear Deck Support 
58 ......... 803031 ..•.•...• 2 ...•.•.. 3/8- 24 Torque Nut 
59 ......... 804257 ......... 2 ...•.•.. 3/8- 16 Hex Nyloc Nut 
60 ......... 602585 ..•.•.•.• ! ........ Weld Assy - 60' Deck 
61 ......... 603602 .••.•.•.• 6 ........ Bushing - Roller 
62 ......... 603299 ......... 6 ........ Roller - Anti Scalp 
63 ......... 800806 ......... 6 ........ Capscrew 3/8-16 x 3.75 G8 
64 ......... 542606 ...•.•... t ........ Chute Wldmt., Discharge 
65 ......... 800273 ......... 2 ........ 5/16 -18 x 1 HH Capscrew 
66 ......... 604256 ....•..•. 2 ........ 5/16- 18 Nyloc .Hex Nut 
67 ......... 800031 .....•.•. 2 ........ 3/8-16 X 2-3/4 HHTB 
88 ......... 513304 ..•....•• 1 ....•.• .Jdler, V- Belt 
69 ......... 800297 ..•.•...• 1 ..••.••. 3/8-16 x 2-1/4 HH Capscrew 
70 .••.•.... 603497 ......... 2 .••..•. .Jdler - 4' Flat 
71 ......... 603410 ......... !.. ...... Sheave - Mower Drive 

johnssj
Rectangle


johnssj
Rectangle




- 11 -

C~ ; 

-------~ 

johnssj
Rectangle




KOHLER & 17 HP KAW. ELECTRICAL 

KEY PART # OTY. DESCRIPTION 

1 ......... 603479 ......... 1 ..•..... Battery - 12V MNFLD 
2 ......... 809040 ......... 8' ........ Hose - Battery Mnifld. 
3 .•....... 603477. ........ 1 .....•.. Strap - Battery Hold Down 
4 ......... 807512 ......... 2 ........ Bolt - 1/4-20 X 3/4 Carr. 
5 ......... 803037 .•.•..... 2 ........ 1/4-20·Fiat Eaton 
6 ..•...... 809012 ......... 8 ........ 1/4-20 Whizlock Nut {l~ohler) 

9 ........ 1/4-20 Whizlock Nut 
{Kawasaki 17 hp) 

7 ......... 800271 ......... 2 ........ 5/16-18 X 3/4 HHC 
8 ......... 809001 ......... 2 ........ 5/16-18 Whizlock Nut 
9 •........ 603489 ......... ! ........ Wire - Gr0und 

10 ......... 543390 .•.......• 1 ........ 1nsulator - Battery -
11 ......... 543391 ........• ! ........ Insulator - Battery + 
12 ......•.. 603488 ...•....• ! ........ Cable - rositive Battery 
13. ........ 603490 ...•..... 1 .....•.. Cable - Starter 
14 ..•...•.. 543393......... 3 ....... .1nsulator - Solenoid + 

C. \15 ......... 513075 ......... ! ........ Switch 12V S~lenoid 
(.. c\16 ......... 800251 ......... 4 •....... 1/4-20 x 5/8 HH Capscrew 
\. . ' {Kohler) 

5 ........ 1/4- 20 x 5/8 HH Capscrew 
{Kawasaki 17 hp) 

17 .•.•..... 603486 ........• 1 ........ Harness - Eng. Deck Wire 
18 ......... 603487 ......... 1 ........ Harness - Console Wire 
19 ...•..... 816001 ......... 2 ....•... Fuse - Blade 2Q AMP 
20 ......... 803434 ......... !... ..... Clip - Fuse Block 
21 ......... 800258 ......... 1 ........ 1/4-20 ·x 2 HH Capscrew 
22 ......... 513762 ......... 3 .••..... Ciip - .50' Loom (Kohler) 

4 ........ Ciip - .50" Loom (Kaw. 17 hp) 
23 ......... 804255 .•..•.... 1... ..... 1/4-20 Nyloc Hex Nut 
24 ......... 543286 ......... 1 ........ Grommet 
25 .....••.. 543386 ......... ! ........ Boot - Toggle, Switch 
26 .....•... 543388 ........• ! ........ Guard - Sw1tch, Toggle 
27 .....•... 543387 ........• 1 ........ Sw~ch - Toggle 

(; 
- 12 -

KEY PART # OTY. DESCRIPTION 

28 .....•... 513374 ...•.•.•• 1 ...••... Meter, Engine Hour~ 
29 ......... 803034 ..•.•..•.• 1 ...•.•.. 9/16-18 Palnut 
30 ......... 303372......... 1 ........ 0perator Control Switch 
31 ......... 603491 .....•.•. 1 ....•.•. Wire - Ground OPe_ 
32 ..•...... 513579 ..•..•..• 1 ........ Module, Safety Interlock 

• {Kohler) 
603625.: ....... 1 ........ Module, Safety Interlock 

· (Kawasaki 17 hp) 
33 ......... 800254 .••...•.. 1 ......•. 1/4-20 x 1 HH Capscrew 

{Kohler) 
3 ....•... 1/4-20 x 1 HH Capscrew 

{Ka)Vasaki 17 hp) 
34 ......... 513194 .....•..• 1 ..••.... Switch - Ignition · 
35 ......... 603105 ..•....•. 1 ....•... Cover - Debris Battery 
36 ...•..... 805256 ..•.•.•.. 2 ......•. 1/4 Std. Flat Washer · 
37 ......... 803038 ......... 2 ...•.... 1/4-20 Wing Nut 
38 .••..•... 303287......... 8 .•...... Piastic Tie - Small 

· 13 .•..•... Piastic Tie - Small 
{Kawasaki 17 hp) 

39 •....•... 303282 .•.•.•.•• 1 ........ Neutral Start Switch 
40 .......•. 805506 ......... 2 ........ 5/16 lnt Tooth Lockwasher 
41 ......... 602644......... 1 ........ Harness Int. Sub Assy 

{Kawasaki 17 hp) 
42 ..•....•. 603629 ......... 1 .•.•..•. Harness - Starter {Kaw. 17 hp) 
43 ......... 603645......... 1 ........ Sw~ch - Oil Pressure 

{Kawasaki 17 hp) 
44 .....••.. 603635......... 1 .....•.. Adapter - Oil Switch 

· {Kawasaki 17 hp) 
45 ..•...... 809026 ......... 1 •....•.. M8 x 1.25 x 16mm HH Capscrew 

{Kawasaki 17 hp) . . 
46......... • •....... 1 ........ Voltage Regulator - Kawasaki 

No. 21066-2056 . 
47 ......... 603828 .. :...... t ....... .Adapter-1/8 NPT MaJFe 

I 
f 

I' , I 
. I 

I 

johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle




12 

5 

18 "'.}'-

~$ 19 

-~-9~~\~ 
lc 20 ) 

I 6 

14 HP KAWASAKI ELECTRICAL 

KEY PART # OlY. DESCRIPTION 

1 .•••••.•. 513374 ......... 1 ..•..••. Meler - Engine Hours 
2 ••••.•... 543386......... 1 ..•••••• Boot - Toggle Switch 
3 ..•...... 543388 .•••..••• 1 •••.••.• Guard - Toggle Switch 
4 ......... 543387 ......... 1 ....•.•. Switch - Toggle 
5 ......... 800251 ..•...•.• 4 .......• 1/4-20 x 5/8 HH Capscrew 
6 ......... 809012 ......•.. 6 ........ 1/4-20 Whizlock Nut 
7 .•••.••.. 303372 ......... 1 ..•.••.• 0perator Control Switch 
8 ......... 803034 ..•...••• 1 ..•.•... 9/16-18 Palnut 
9 .••...•.. 513762 ........• 3 ........ Ciip - .so· Loom 

10 ..•..•... 804255 ......... 1 ...•••.• 1/4-20 Nyloc Hex Nut 
11......... ..•..••.• 1 ..••••.• Regulator - Kawasaki 

#21066-2071 

KEY PART # OlY. DESCRIPTION 

12......... . ........ 1 ........ Condensor - Kawasaki 
#21013- 2064 

13 ......... 603655 ......... 1 ........ Mount - Condenser 
14 .••.•.... 805256 ......... 1 ........ 1/4 Std. Flatwasher 
15 ......... 800256 ......... 1 ........ 1/4-20 x 1-1/2 HH Capscrew 

800254 ......... 1 .....•.. 1/4-20 x 1 HH Cpscr (Not Shown) 
16 ..••..... 603657 ......... 1 ........ Harness - Console Wire 
17 ••.•..•.. 602652 ......... 1 ........ Harness Sub Assy - 14 hp 
18 ......... 303287 ........• 8 ........ Piastic Tie - 5.5 X .044 X .1 
19 .•..•.•.. 543286 .•.•..•.. 1 .....•.. Grommet 
20 ....•.... 303282 ......... 1 ........ Neutral Start Switch 
21 .....•... 323145 ......... 1 ....... .1nterlock - Brg.fKaw. OPC 

- 13 -

~) 
~ .. J 

L 

johnssj
Rectangle




............. 1 

d)r-~ru,.~-r3-T
7

~-a-ce-r---,----:~r..- , 
2 

I r'X'r:nark 

3 

r?mark \ 
I 

~ 5 

P'! ... . ,.~' -<l . 
A:/( 'I 

,..!... , 
till• ,o.u. UC:I.._. OU"' 0, ...... It<>-·" .. _, .. a. 
-- o•••o:r• 011 ..... 0. l;oon'acf CM CAUSC . OU,fM 

8 
4 

~ 9 
10 11 ~§.}- -12 ~~ 

CCOfr¥ilfr¥il~~C~~l 15 ~(Q) ~4 
14 "' 13 

exTark //'=="; 

16 

1 

21 

2

ll] 
I 

23 

\ 
18 

DECALS 

KEY PART # OTY. DESCRIPTION 

1 .•••••••. 603351 .••...... 1 .•.•..•• Decal - Turf Tracer 
2 ....•.••• 603484 ....•.... 1 ..••.••• Decal - Clutch Cover L 
3 ....•..•• 603485.......... 1 ..•..... Decal - Clutch Cover R 
4 ....•.••. 543774 ....•..•• 1 ....•..• Decal - Danger 
5 ......•.. 513739 ......... 1 ..•.... .1gnition Decal 
6 ........ ,603478 ......... 1 .......• Decal - Shifter 
7 ......... 543631 .•....... 1 ........ Decal Throttle (Kohler) 

323151 •..•..••. 1 .•.•••.. Decal - Throttle (Kaw. 14 hpj 
603646......... 1 .•••..•. Decal - Throttle (Kaw. 17 hp 

8 ....••... 603350......... 1 .••...•. Decal - lnslructional 
9 ...•..... 303205......... 1 .•...... Small Exmark Label 

10 .....•... 543626 ...•••.•. 1 .......• Decal - Mower Switch 
11 ......•.. 303293 ....•.... 1 ........ Decal - 2 Min. Cool 
12 ...••.•.. 513746 ..•••.••. 1 .•....•. Muffler Decal 
13 ..•..••.. 513747 ....•••... 1 .•...... Decal -' Battery 

- 14 -

KEY PART # OTY. DESCRIPTION 

14 .•..••... 543663 .......•. 1 •.....•• Decal - Commercial 
15 .••.•••.. 543664 ........• 1 .....••• Decal - 60 
16 ......•.. 543660 ......... 1 ........ Decal - Mower Deck 
17 ......... 543659 ...•..... 1 ...•.•.. Decal - Discharge Warning 
18 ...••••.. 403005 ........• 2 .....•.. Danger Label 
19 ......... 543782 ........• 1 ....••.. ce~:;,krxmark Stripe (60" 

603623......... 1 ..•.•... Center Exmark Stripe (52' 
Deck) 

20 ...•..... 543788......... 1 ...•.•.. Decal - Exmark Large 
21 ...•..•.. 543780......... 1 ..•..... LH Exmark Stripe 
22 ...•.••.• 303102 ......... 2 ..••.... Decal - Neutral Lock 
23 ..•..•... 543781 ........ , 1 •....... RH Exmark Stripe 
24 .•..•.... 603622 •........ 1 .••..... Decal - 52' 

I 

johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle




EXMARK MFG. CO., INC. ·· PART •850110 
INDUSTRIAL PARK BOX 748 'BEATRICE, NE68310 
402/2234010 FAX 402/2234154 

ALL RIGHTS RESERVED PRINTED IN U.SA (_j 

johnssj
Rectangle


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 


